



Product Service

CERTIFICATE

No. Z1 011393 0558 Rev. 00

Holder of Certificate: KRAUSE Werk GmbH & Co. KGAm Kreuzweg 3
36304 Alsfeld
GERMANY**Certification Mark:****Product:** Leaning step ladders
1-part

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 028-713278166-002**Valid until:** 2028-02-16**Date,** 2023-02-22

(Steffen Veit)



Product Service

CERTIFICATE

No. Z1 011393 0558 Rev. 00

Model(s): **BG 1103**

Parameters:

| | | |
|----------------|--|----------------|
| BG 1103 | leaning step ladders one part, for professional use; | |
| max. load | 150 kg | |
| size | stiles | steps |
| 3-18 rungs | 64 x 25 mm | 80 mm, flanged |
| optional | 77 x 25 mm | |
| material | EN AW 6063 | EN AW 6060 |
| features | 2-K-foot caps | |
| shelve ladder | head-chassis for system round tube, head-chassis for system T-rail head-chassis for system double bars spring-castors on ladderfeets, hook for hanging; | |

Tested according to: DIN EN 131-1:2019
 DIN EN 131-2:2017
 DIN EN 131-3:2018
 EK5/AK1 17-1.3:2021